
International Journal of Chemical and Physical Sciences 
  IJCPS Vol. 2, Special Issue - March  2013         ISSN:2319-6602 

 

|          www.ijcps.org            |             NCEEASD-2013            | -39- 

 

Treatment of agrochemical/Pesticide Wastewater  
by Coagulation/Flocculation Process 

 
MISRA R.1*, SHANTA SATYANARAYAN2*, POTLE N.1 

 

1School of Environment & Earth Sciences, North Maharashtra University, Jalgaon, India 
2Ex. Deputy Director, National Environmental Engineering & Research Institute, Nagpur, India 

*Corresponding Author: Email dr_shantasa@rediffmail.com , Tel: +91-9373108227 
 
Abstract: 

Agrochemical/Pesticide wastewater posses great pollution problems due to its 

high Chemical Oxygen Demand (6000-7000mg/L), Biochemical Oxygen Demand (2000-

3000mg/L), high Total Dissolved Solids (12000-13000mg/L) and highly alkaline pH in 

the range of 12-14. Moreover the wastewater depicts wide variation in the wastewater 

characteristics depending on the type of agrochemicals manufactured and on the use of 

raw materials utilized. Additionally the high pH and TDS also add to the environmental 

problems. Because of these problems, conventional treatment units which employ 

activated sludge process (ASP) trickling filters do not usually work properly. It was thus 

proposed to subject this wastewater to physicochemical treatment using different 

coagulants and coagulant aids. Commonly available and cost effective coagulants; alum, 

ferrous sulphate, polyaluminium chloride (PAC) and also a polyelectrolyte Magnafloc 

were studied. Results indicated that this wastewater from agrochemical/ pesticide 

manufacturing unit is amenable to physicochemical treatment and can be applied both as 

a pretreatment technology and also as a final polishing treatment. As the wastewater is 

highly alkaline lime treatment was not tried. Optimum dose of 300mg/L, 250mg/L and 

300mg/L for alum, FeSO4 and PAC were observed respectively. Based on these optimum 

doses, polyelectrolyte Magnafloc in different doses was tried. Alum: Magnafloc dose of 

300:0.25 mg/L were found to be the best with COD reduction of 55.76%.This article 

discusses in detail the results obtained in physicochemical studies. 

Keywords: Agrochemical, Pesticide wastewater, Coagulants, Polyelectrolyte, coaggulation, flocculation. 

 

Introduction 

 Pesticide/Agrochemical manufacturing industry wastewater poses pollution problems due to the 

toxic components, high chemical oxygen demand (COD) (6000-7000 mg/l), biochemical oxygen demand 

(BOD) (2000-3000 mg/l); high Total dissolved solids (TDS) (12000-13000 mg/l) and high alkaline pH in 

the range of 12-14. The most important portion of contamination due to this wastewater is observed in 



International Journal of Chemical and Physical Sciences 
  IJCPS Vol. 2, Special Issue - March  2013         ISSN:2319-6602 

 

|          www.ijcps.org            |             NCEEASD-2013            | -40- 

 

agricultural areas and in surface waters that come from agricultural areas. Major quality of pesticide 

pollution is released during pesticide manufacturing. Pesticide, usually have direct adverse effects on the 

living organisms. Pesticides are highly toxic and carcinogenic in nature even at picogram loads1. 

Moreover it persists in nature for long period of time. The process of pesticide removal from the industrial 

wastewater is of great importance because of well-known pesticide resistance to microbial degradation 

and has tendency to bio-accumulate in the soil fauna and flora. Pesticides are carcinogenic and mutagenic 

in nature2. Hence biological treatment processes have their own limitations like toxicity and inefficiency 

in performance. Acclimatized microbial culture can be used for the treatment of this wastewater. At this 

juncture chemical coagulation, photo-oxidation, chemical oxidation, simple sedimentation, nano-

filtration, adsorption etc. can be tried3, 4. But chemical oxidation and photo oxidation techniques are 

energy intensive and simple coagulation methods are more suitable. 

 Pesticide wastewater distinguishes itself because of its toxic and persistent nature in the 

environment. This wastewater depicts wide variation in its characteristics based on the pesticide 

production; raw materials used and water consumption and wastewater flow5. This wastewater has been 

reported to be treated by electrochemical techniques namely electro-oxidation, electro-coagulation and 

electro-fenton methods6. Various innovative technologies have been reported in literature but they are 

cost intensive and are not ecofriendly in nature7, 8, 9. 

 A typical unit manufacturing herbicides and few chemical intermediates like metalgxyl, 

Dextrinol, propiconazole, hexaconazole (all herbicides) and 1, 2- Pentanediol, 2,4-Dichloroacetophenone 

was identified and the wastewater from this unit was collected for experimental work. Wastewater flow of 

this unit is around 68 m3/day. Almost 85% of the total water is generated as wastewater. Because of the 

wastewater toxicity conventional biological treatment units which employ anaerobic filter, activated 

sludge process or trickling filters usually malfunctions, creating environmental problems. Hence, an 

alternative treatment process was envisaged which can be used either independently or in tandem with the 

conventional treatment units as pretreatment or a polishing process.  

 One of the treatment options seemed viable for the pollution abatement of pesticide wastewater is 

physicochemical treatment. Based on the literature review few selected common coagulates like Alum, 

Poly Aluminum Chloride (PAC), ferrous sulphate (FeSO4) and Polyelectrolyte were identified for the 

treatment. Ferrous sulphate (FeSO4), Alum, Poly Aluminum Chloride (PAC) were used independently 

and in combinations with the addition of Polyelectrolyte Magnafloc were studied in detail. As the pH of 

thewastewater was highly alkaline; Lime was not selected.  

 The present article describes the investigation conducted in selecting coagulants and 

polyelectrolyte for pesticide wastewater treatment and optimizing the conditions for successfully reducing 

COD, BOD, SS and TDS. 



International Journal of Chemical and Physical Sciences 
  IJCPS Vol. 2, Special Issue - March  2013         ISSN:2319-6602 

 

|          www.ijcps.org            |             NCEEASD-2013            | -41- 

 

Experimental Details 

 Combined wastewater from the pesticide manufacturing unit was collected and characterized. The 

samples were analyzed as per the standard methods 10. The experiments were carried out using the jar test 

apparatus. Six beakers of 1 ltr capacity were used in which neutralized wastewater was taken for detail 

studies. Coagulants stock solution were prepared and used for the complete set of each test. While using 

jar test apparatus, initially the samples were flash mixed for one minute at high rpm of 100 and later at 40 

rpm for half an hour. After half an hour mixing the samples were settled for half an hour. Supernatant 

liquid was drawn and subjected to various important parameters and sludge volume settled was also 

noted. 

Results And Discussions 

Pesticide wastewater shows variation in COD, BOD, SS and TDS. This may be due to the different 

production process for different pesticides.  Table 1 shows the actual wastewater characteristics which 

was used for the experiments.  

Table 1: Unit wise Characterization of Existing Wastewater Treatment Plant 

*All values are expressed in mg/lit except pH. 

*All values are average of 10 days sampling. 

 

A detail study on the effectiveness of alum, ferrous sulphate (FeSO4), PAC individually and in 

combination and also with the addition of polyelectrolyte on the optimal dose of coagulants were carried 

out. Alum being the most cost effective chemical selected for studies was tried first with the pesticide 

wastewater. As the wastewater pH was very alkaline (i.e. 12-14), the pH was adjusted to 7.0 with the help 

of hydrochloric acid, before the start of the experiment. An amount ------ of HCl was required to 

neutralize the wastewater during first stage from initial pH in the range of 12-14 to 7.0. Neutralized 

After  Secondary 

Treatment Parameters 
Raw 

wastewater 

After  

primary 

Treatment BR-I BR-II 

After  

tertiary 

treatment 

pH 12-14 7.0~8.5 5.5-6.5 5.0-5.5 5.5-6.5 

Chemical Oxygen Demand 

(COD) 
6000~7000 4000-5500 2000 1500 <1200 

Biological Oxygen Demand 

(BOD) 
2000~3000 1800-2500 800 600 <500 

Total Suspended Solids 250~300 <100 <70 <60 <60 

Total Dissolved Solids 12000~13000 <10000 <8000 <8000 <7000 



International Journal of Chemical and Physical Sciences 
  IJCPS Vol. 2, Special Issue - March  2013         ISSN:2319-6602 

 

|          www.ijcps.org            |             NCEEASD-2013            | -42- 

 

pesticide wastewater was then subjected to chemical treatment (second stage) using different coagulants. 

Initial alum doses between the ranges 50-400 mg/L was tried. pH did not show much variation in all the 

alum doses studied and it remained between 7.4 and 6.4. Maximum COD, BOD reduction were 32.16% 

and 64.68% respectively at alum dose of 600 mg/L. COD reduction showed a jump from 21.83% at 250 

mg/L alum dose to 26.87% reduction at 300 mg/L alum dose. This reduction increased further by 

marginally by 3.0% at 350 mg/L dose of alum and when it was increased to 400 mg/L COD reduction 

further increased by 2.23%. This trend indicates that beyond 300 mg/L dose of alum, COD reduction 

started decreasing gradually. Moreover it is not worth increasing the chemical dose further to obtain only 

marginal increase in COD reduction. Hence it is very clear from the results shown in Table 2 and Figure 1 

that alum dose of 300 mg/L seems optimal. Even suspended solids removal of 39.03% is achieved at this 

dose. Only TDS removal is minimum throughout the doses studied. It can be inferred from the results that 

360 m/L dose as optimal. After 300 mg/L dose there was only marginal suspended solids removal. 

Wherever the wastewater warrants only suspended solids removal as a primary treatment, prior 

subjectivity the wastewater to biological treatment thereby reducing the load considerably on secondary 

biological system.  

Table 2: Results of Treatability Studies Of Pesticide Effluent Using Coagulant: Alum mg/L 

Doses of Alum (mg/L) Parameters Raw 
waste 
water 

Neutra
lized 
waste 
water 

50 100 150 200 250 300 350 400 

pH 12 7.5 7.4 7.4 7.3 7.3 7.1 7.0 6.8 6.4 
Suspended 
Solids (SS) 3391 2122 1650 1575 1540 1505 1454 1294 1274 1263 

% removal of 
SS - 37.42 22.25 25.76 27.43 29.06 31.49 39.03 39.94 40.47 

Total 
Dissolved 
Solids(TDS) 

12236 9050 8767 8591 8341 8192 7969 7916 7684 7624 

% Removal of 
TDS - 26.04 3.13 5.07 7.83 9.48 11.94 12.53 15.09 15.76 

Chemical 
Oxygen 
Demand 

8587 7072 6454 6234 6026 5869 5528 5171 4955 4797 

% Removal of 
COD - 17.64 8.73 11.84 14.78 17.01 21.83 26.87 29.93 32.16 

Biological 
Oxygen 
Demand 

3688 3163 2730 2688 2625 2521 2402 2275 2133 2066 

% Removal of 
BOD - 14.23 13.70 15.03 17.02 20.31 24.06 28.08 32.56 34.68 

 

Coagulant ferrous sulphate (FeSO4) was used in the range of 50-400 mg/L dose. There appeared a 

gradual increase in COD, BOD and SS removal as the ferrous sulphate (FeSO4) dose increased from 50-



International Journal of Chemical and Physical Sciences 
  IJCPS Vol. 2, Special Issue - March  2013         ISSN:2319-6602 

 

|          www.ijcps.org            |             NCEEASD-2013            | -43- 

 

250 mg/L but later gradually the efficiency of removal slowed down. Ferrous sulphate (FeSO4) gave a SS 

removal of 52.21% with corresponding COD, BOD reduction of 34.61% and 35.12% respectively at the 

ferrous sulphate concentration of 250 mg/L.  

 
Figure 1 Physicochemical Treatability of Combined Wastewater  